
FULL-SCALE DEMONSTRATION OF 

SELECTOR-CONTACT STABILIZATION 

PROCESS AT TOWN OF ROSENDALE 

WASTEWATER TREATMENT PLANT, 

ULSTER COUNTY, NEW YORK 

FINAL REPORT 05-07 

AUGUST 2005 

NEW YORK STATE 

ENERGY RESEARCH AND 

DEVELOPMENT AUTHORITY 



The New York State Energy Research and Development Authority (NYSERDA) is a public benefit 

corporation created in 1975 by the New York State Legislature. NYSERDA’s responsibilities include: 

•	 Conducting a multifaceted energy and environmental research and development program to meet 

New York State’s diverse economic needs. 

•	 Administering the New York Energy $martSM program, a Statewide public benefit R&D, energy 

efficiency, and environmental protection program. 
[...]
B Demonstration Data............................................................................................................... B-1
 

iii
 



TABLES
 

Table Page 

7-1 Sampling Schedule during SCS Startup.........................................................................................7-2
 

8-1 Baseline Operating Data, January 2000 through December 2002..................................................8-1
 
8-2 Average Influent/Effluent Data for Side-by-Side Demonstration (Nov ’03 – Jan ’04)..................8-3
 

7-2 Sample Schedule during Initial SCS Demonstration......................................................................7-3
 
7-3 Sample Schedule during Actual SCS Demonstration ....................................................................7-4
 

8-3 Average Operating Parameters for Side-by-Side Demonstration (Nov ’03 – Jan ’04) ..................8-5
 

FIGURES 

Figure Page 

3-1 Rosendale WWTP, Two Parallel Extended Aeration Treatment Trains ........................................3-2
 
4-1 Process Flow Schematic of Selector-Contact-Stabilization Process ..............................................4-2
 
4-2 Rosendale WWTP during SCS Demonstration..............................................................................4-4
 
5-1 Influent Pump Control Panel (in background) and Flow Splitter Box (in foreground)..................5-3
 
5-2 V-Notch Weir Plates in Flow Splitter Box.....................................................................................5-4
 
5-3 Selector Zone Baffle Spacing.........................................................................................................5-6
 
5-4 Aeration Header in SCS Modified Tank ........................................................................................5-7
 
5-5 Modified Influent Piping for SCS Demonstration .........................................................................5-8
 
5-6 RAS Pump Enclosure...................................................................................................................5-11
 
6-1 Selector Zone Baffles.....................................................................................................................6-2
 
6-2 Highlight of Gap at Bottom of Baffle Wall....................................................................................6-4
 
6-3 Installing Plastic Sheathing on the Baffle Wall Face .....................................................................6-5
 
6-4 Installing Fiberglass Sheeting on the Baffle Wall Face .................................................................6-6
 
8-1 Sludge Volume Index.....................................................................................................................8-4
 
8-2 Solids Loading Rate to Final Clarifiers..........................................................................................8-6
 
8-3 Effluent TSS Concentration Versus Clarifier Solids Loading Rate ...............................................8-8
 
8-4 Clarifier Surface Overflow Rate ....................................................................................................8-9
 
8-5 Effluent TSS Concentration Versus Clarifier Surface Overflow Rate .........................................8-10
 

iv
 



DESCRIPTION OF STUDY 

This study was conducted in accordance with the New York State Energy Research and Development 

Authority (NYSERDA) Program Opportunity Notice (PON) 623-01, “Joint NYSERDA/NYSEFC Funding 

for Innovative and Energy-Efficient Wastewater Technologies.” The Town of Rosendale, New York 

(Town), with assistance from O’Brien & Gere Engineers, Inc., performed a full-scale demonstration of the 

Selector-Contact-Stabilization (SCS) process, an innovative technology for wastewater treatment. This 

report describes the design phase activities to retrofit one-half of the biological treatment system with the 

SCS process at Town’s wastewater treatment plant (WWTP) and the results of the subsequent full-scale 

demonstration. 

The Town owns and operates a WWTP that is permitted to discharge treated effluent to the Rondout Creek 

under New York State Pollutant Discharge Elimination System (SPDES) Permit number NY0109061. The 

Rosendale WWTP includes two parallel treatment trains that use the extended aeration process (without 

primary clarification) to treat influent wastewater. The plant has a rated capacity of 0.1 million gallons per 

day (MGD) average daily flow. The discharge limits include 30-day averages of 30 milligrams per liter 

(mg/L) for five-day biochemical oxygen demand (BOD5) and 30 mg/L for total suspended solids (TSS). 

The plant’s SPDES permit does not currently include limits for nitrogen or phosphorus. 

In discussions with the New York State Department of Environmental Conservation (NYSDEC) regarding 

WWTP performance problems and a potential need for additional treatment capacity, the Town was 

referred to O’Brien & Gere. NYSDEC suggested that the possibility of improving WWTP performance 

and providing additional WWTP capacity via the SCS process be evaluated for this facility. O’Brien & 

Gere was retained by the Town to conduct an evaluation of the Rosendale WWTP and prepare an 

engineering report to address performance problems including a plan for increasing WWTP capacity. 

The engineering report prepared by O’Brien & Gere dated September 4, 2001 for the Town of Rosendale, 

(1) estimated future wastewater flows and loadings, (2) reviewed existing WWTP facilities, (3) identified 

alternative methods to improve WWTP performance, and (4) provided recommendations for providing 

additional capacity to meet future needs. The evaluation included computer based biological process 

modeling, which reviewed and compared the performance of extended aeration activated sludge and 

selector-contact-stabilization activated sludge processes. 

The report recommended retrofitting fifty percent of the biological treatment system at the WWTP with 

SCS technology followed by a full-scale operating evaluation of the technology prior to implementation 

(design and construction) of a full-scale SCS system retrofit with clarifier improvements (if necessary). 

1-1 



This recommendation was based on the results of the Village of Fredonia, New York SCS experience 

where a change to the SCS process resulted in the following benefits: 

• doubled BOD5 capacity – without construction of additional process tanks, 

• halved construction costs (from approx. $3,000,000 to $1,200,000),
 

• offered $3 million life-cycle cost savings over 20 years,
 

• improved aeration efficiency (15% oxygen transfer efficiency increase), 

• halved energy use, 

• enhanced mixed liquor settleability (SVI < 120) and process stability, and 

• improved final clarifier performance. 

In October 2001, the Town applied to NYSERDA under PON 623-01 to jointly fund the project in order to 

demonstrate that the innovative SCS process would increase the treatment capacity of the Town’s WWTP 

at minimal capital construction cost. The project proposed constructing temporary SCS components in one 

of two aeration basins followed by a side by side demonstration to show increased treatment capacity with 

the SCS process while achieving compliance with effluent permit discharge limits. The increased loading 

to the modified treatment train was achieved by changing the flow split between the two trains from 50/50 

to an appropriate ratio consistent with the project objectives discussed below. NYSERDA awarded funding 

for seventy five percent of the total project cost in January 2002 and a contract between NYSERDA and the 

Town of Rosendale was signed in March 2002. 

1-2 



STUDY GOALS AND OBJECTIVES 

The goals of the full-scale demonstration that were made a part of the project included: 

1.	 Documenting performance of the SCS process to the Town and NYSDEC 

2.	 Documenting the response and performance of the final clarifiers 

3.	 Providing the plant operators with first hand operational experience with the SCS process 

4.	 Providing the information necessary to fine tune the SCS process design for permanent 

installation. 

The primary objective of this study was to demonstrate the increased capacity and improved process 

performance of the SCS process at the Town of Rosendale WWTP. The implementation of the SCS 

process was expected to increase the plant’s treatment capacity to at least 0.105 million gallons per day 

(MGD) and improve the quality of the treated effluent with minimal capital outlay. 

Based on discussions with plant operating personnel, the plant has experienced, from time to time, 

filamentous growth as well as solids carryover from the secondary clarifiers resulting in exceedance of the 

effluent permit limits for TSS. The plant also receives ammonia loadings that are atypical for a mostly 

residential service area. The sizing of the existing unit processes and the atypical ammonia load affects the 

stability of the plant’s treatment performance. 

The secondary objective of this study was to demonstrate the ability of the SCS process to suppress 

involuntary nitrification and improve solids settleability. The plant is nitrifying although the current 

SPDES permit does not require ammonia removal. The suppression of involuntary nitrification will 

improve the ability of the existing air delivery equipment to provide sufficient aeration to the wastewater 

treatment process. The improvement in solids settleability will improve the quality of the treated effluent 

and is expected from the suppression of filamentous growth by the selector, which will be measured by the 

sludge volume index (SVI). 

The purpose of the full-scale demonstration was to provide real-time data for analysis of the performance 

of the SCS process. During the demonstration, one half of the treatment plant was operated in the SCS 

mode and the other half was operated in the extended aeration mode (it’s current mode of operation), which 

allowed for side-by-side comparison of the performance of the two processes. 

2-1 



ROSENDALE WWTP 

The Town of Rosendale, Ulster County, New York owns and operates a municipal wastewater treatment 

plant, which serves a sewer district in a largely residential area of the town along NYS Route 213 and 

Route 32. The sewer district is bisected by Rondout Creek. The WWTP, constructed and placed into 

service in 1981, provides secondary treatment with seasonal effluent disinfection. 

The facility currently includes two parallel extended aeration (EA) activated sludge process trains to 

achieve secondary treatment (see Figure 3-1). Influent sewage is macerated and screened, then pumped to 

a splitter box where flow is distributed to each of the two parallel EA trains. Each train contains an 

aeration basin and a final clarifier. Air is supplied to the EA reactors through coarse bubble diffusers by a 

rotary lobe, positive displacement blower. Wastewater flows by gravity from the splitter box to the 

aeration tank to the final clarifier. Settled solids from the final clarifiers (i.e. return activated sludge) are 

conveyed to the head of each aeration tank using an air-lift pumping arrangement. Skimmings from the 

final clarifiers are also returned to the head of each EA reactor using an air-lift pumping configuration. 

Excess biosolids are wasted by diverting the return activated sludge (RAS) flow to an aerated sludge 

holding tank where conditioning chemicals are added before the sludge is conveyed to a filter press for 

biosolids dewatering. Clarified effluent flows by gravity to a chlorine contact tank for seasonal disinfection 

then discharge to the creek. 

The plant is currently loaded to approximately seventy five percent of its rated design capacity based on 

annual average influent flow and loading. The WWTP is currently loaded to approximately one hundred 

percent of its rated design capacity based on maximum month loading. For the four year period of January 

2000 to January 2004, the plant loading was: 

Annual Daily Average Maximum Monthly Average Rated Capacity 

Flow (MGD) 0.078 0.120 0.100 

Influent BOD5 (lb/d) 128 229 240 

Influent TSS (lb/d) 130 372 200 

The maximum monthly flow occurred in December 2003, while the maximum monthly BOD5 and TSS 

loadings occurred in July 2000. A tabulation of the daily values for these parameters, along with historical 

graphs of these parameters, for the period of January 2000 through January 2004 is included in 

Appendix A, DMR Data. 

3-1 



Figure 3-1. Rosendale WWTP, Two Parallel Extended Aeration Treatment Trains 

3-2
 



The permitted effluent limitations for the Rosendale WWTP are as follows: 

• Influent flow, 30-day average of 0.1 MGD, 

• Effluent BOD5, 30-day average of 30 mg/L and 25 lb/day, 

• Effluent BOD5, 7-day maximum of 45 mg/L and 38 lb/day, 

• Minimum BOD5 percent removal of 85%, 

• Effluent TSS, 30-day average of 30 mg/L and 25 lb/day, 

• Effluent TSS, 7-day maximum of 45 mg/L and 38 lb/day, 

• Minimum TSS percent removal of 85%, 

• Maximum effluent pH of 9.0 standard units, 

• Minimum effluent pH of 6.0 standard units, 

• Maximum effluent settleable solids of 0.3 ml/L, 

• Effluent fecal coliform count of 200 per 100 ml on a 30-day geometric mean, and 

• Effluent fecal coliform count of 400 per 100 ml on a maximum 7-day geometric mean. 

The Rosendale WWTP is required to monitor influent BOD5, TSS, settleable solids, pH, and temperature, 

as well as effluent temperature and total residual chlorine. The plant does not have discharge limits for 

nutrients such as ammonia-nitrogen and phosphorus. 

During the period of January 2000 through January 2004 (49 months), the plant experienced the following 

permit limit exceedances for flow, effluent BOD5 and effluent TSS: 

• average influent flow 4 times 

• average effluent BOD5 concentration 1 time 

• average effluent TSS concentration 4 times 

• average effluent TSS quantity 3 times 

• maximum effluent TSS concentration 3 times 

• maximum effluent TSS quantity 1 time 

It should be noted that two of the average effluent TSS concentration and quantity exceedances and all of 

the maximum effluent TSS concentration and quantity exceedances were likely due to construction 

associated with the installation of the components for the SCS process, as they occurred during the period 

of SCS installation. 

3-3 



TECHNOLOGY DESCRIPTION 

The Selector-Contract-Stabilization Process (SCS) was developed by O’Brien & Gere Engineers as a 

method to increase the capacity and improve the performance of activated sludge biological wastewater 

treatment processes. Activated sludge processes, incorporated into the majority of municipal WWTPs in 

the United States, are typically limited by the size of the system’s clarifiers, the oxygenation system, the 

ability of the system to achieve BOD and TSS removal efficiencies necessary to meet discharge permit 

requirements, performance difficulties during peak wet weather flows or high organic loadings, or any 

combination of these limitations. 

When WWTPs reach or exceed their limiting (or rated) capacity, the most common approach to correct this 

situation involves construction of additional tankage and/or upgrades to internal activated sludge system 

components. The SCS process is designed to optimize the capacity of the existing activated sludge process 

tankage to avoid construction of costly new tankage. As the activated sludge process is typically the most 

costly component of a municipal WWTP, which includes tankage, blowers, RAS pumps and waste 

activated sludge (WAS) pumps, large capital expenditures for wastewater treatment infrastructure may be 

avoided (or at least delayed) via implementation of the SCS process. 

The SCS process is an innovative modification of the conventional contact-stabilization activated sludge 

process. As shown in Figure 4-1, the contact tank is divided into zones or compartments where anoxic or 